L SSiRgas
S
Desk Mount

PC314GM

4HAGERIAE-V2

ZH A HH 45-V2
Installation Instruction-V2



Eraman BEa8E R EHaBE
EHamE BamE M EHaABE
Part No. . |Sub-part Qty. Description Part Qty.
FEMH
1 FEA 4
Arm Set
KAz AR
N/A 1 REZFAKESA 1
Desk Grommet Base
¢ FEREKEE
1 NFEERREEL 2

Arm Connection Set

Pl




TR
ZHaRS
Part No.

BB im e
BES
Sub-part No.

Sub-part Qty.

e
vk

Description

ZEHaHE
EHIHE
Part Qty.

A-1

A-A

4

M4 x 15mm 244
M4 x 15mm 842
M4 x 15mm Philips Screw

A-B

M4 x 30mm B2
M4 x 30mm #R42
M4 x 30mm Philips Screw

A-C

M5 x 15mm 2%
M5 x 15mm 822
M5 x 15mm Philips Screw

A-D

M5 x 30mm & #4
M5 x 30mm 2%
M5 x 30mm Philips Screw

A-3

A-E

5mm BB
5mm BRI
5mm Spacer

A-F

10mm 2 B& 5
10mm ¥Rl A
10mm Spacer

B-1

B-A

258 AAIRFE
255 RAIRF
2.5mm Allen Wrench

B-B

FAARF
3IFRARF
3mm Allen Wrench

AERF
BERF
Adjustable Wrench

C-1

M6 x 5Smm .t {244
M6 x 5mm .t {Fi8%
M6 x 5mm Socket Set Screw

C-B

REEFEHE
HREFEME

Adjustable Arm Sleeve

C-2

Cc-C

FEXER
FEXIER
Arm Support Block

C-D

M5 x 5Smm .k {844
M5 x 5Smm ik {FR %2
M5 x 5mm Socket Set Screw

@ @ @(((((@ i w ©© KQ K%

P2



SB—

Step 1

: H%A-1§§A-2i§%3'ﬁfﬁf$$i@@  ASEBBRFEBHASKERHREEE,

(REMEFHVESATLREXTHEE , FRAZB RS QIRMFBRBENEZERERARN)

FAIRA-MR L BEGKFZR (1) . ASERR L BT ENRENEE R,
(Bt EARREHVESAZLREATME , AR S JBL BWEREREAR)

: Use A-1 or A-2 screws for the arm set, and use A-3 5mm or 10mm spacers

between the arm set and the monitor. (Due to the depth of the VESA hole may
be various, please select the suitable spacers and screws.)

BEVESATL EHAA-1HA-2
REVESAA %ﬁ,%/ﬁlﬁ}%ﬁﬁﬁ X)
Monitor VESA holes SHEA-1RA-2

(%'I! 1R kR ERARR)

Part No. A-1 or A-2
(Selective based on the monitor holes)

FHAA-3
%ﬁu %,RJL%EEFH A=)
ERER #r; Y d e
= LRI
TSR BarNo AP
Monitor (Selective based on the monitor holes)

P3



SB=  5(Q2) FBHLRMAE , R YREIER,

S| 82 ZRHLRFAL , REVEHEE.

Step 2 : Insert the grommet base through the hole of the desk then fasten the knob.
HB= : $C-CEA(2) BELE#MAC-DHREE.

HB= FC-CEA(2) EYLBEACDHUEEE,

Step 3 : Insert C-C block into the desk grommet base,
and fasten the block in the suitable position by C-D screw.

P4



ST
SR
Step 4

SBh
SBRE :
Step 5 :

: BC-BKEEAZ() ARIK, CEEERHROSME)
. BRC-BHKEEAZ() ANEK, (EEERHKOSM)

: Install C-B sleeve into the hole of the arm connection set.

(Note the sleeve gap location)
B#8(03) EAZ(2) BR%AC-AKE,
BER(G) EAZ(2) BREACABE.

Inset the arm connection set into the desk grommet base,
and tighten the arm set by C-A screw.

B-B

IR O BEC-AYLIR
FEENROFECAXL
The gap should be on the
opposite side to C-A clip.

BEG) BEE  AEBHA,
Q) #EE | WEBHN.

When assembling the arm connection set,
make its curve toward the front.

P5



HBA  BECBKREEAZ() ARIE. CEEERHOHAH)

SB|A  BEC-BEEEAZ() AREK, (EEERROSME)

Step 6 : Install C-B sleeve into the hole of the arm set. (Note the sleeve gap location)
S8+t Ber(1) BEEAZ(3) ER%AC-ARRARER,

sBt  BERQ) 2AEAZ(3) ENEAC-ASEARER,

Step 7 : Inset the arm set into the arm connection set,
and tighten the arm set by C-A screw.

SEEULE O BIEC-ALIS
EB LR O FEC-AXTIL
The gap should be on the
opposite side to C-A clip.

C-D

x RERLEQ) BEAEACCEEE N BRACDOHRER.,
% RERLE(G) HELAEACCEELLBREACDHURERE,

X Before install the top Arm Connection Set,
place the Arm Support Block (C-C) properly on the proper position.
Then fasten the M5 Socket Set Screw (C-D).

P6



i EmBRTERFRERERMEAB-CHE EEHER"
EEFAH'AORAE BERFL"HEHRR,

E rmARETERENRTEEMMAB-CAR BEFRER"
ERFE'H'ATORAR K BREFE'L"AFEREE,
Remark : After the installation, please use B-C wrench to adjust
the spring adjusting block based on the weight of the monitor.
“H” is provided for the heavy monitor and “L” is provided for the light monitor.

SEE AR
R
Spring adjusting block

P7



« F
< F

BhEgeRNEERERARMELEER
BENnHEEcRRERREREARMEBLER

¢ The distance of the arm stretch is depending on
the spring tension adjusted for different weights of monitors.

[21.7~22.2+0.2]
550~565+5mm

[11~12.6+0.2]
280~320 +5mm

[15.7]
400mm

!

&

. €

Vil 8

| =il O
[23.6~24+0.2]
- 600~610+5mm -

[25.6+0.1]
. 650 +2mm

P8



BE=<o4”
BRE=24"
Monitors24"

3.8~8.1kg VESA

X UATAEN-BRYELEEAEE BRAEEEERRENERTME,

£

T
X UTAEL-RFTERBENELE IRAELRERZERNERME,
X Below angles are estimated for general monitors.
Actual angles would depend on the monitor in use.

~—| 180°

P9



	封面
	工程視圖163

	P1
	工程視圖3
	工程視圖164
	工程視圖165

	P2
	工程視圖13
	工程視圖14
	工程視圖17
	工程視圖20
	工程視圖24
	工程視圖27
	工程視圖28
	工程視圖30
	工程視圖31
	工程視圖34
	工程視圖39
	工程視圖116
	工程視圖156

	P3
	工程視圖52

	P4
	工程視圖166
	工程視圖168
	工程視圖169
	細部放大圖 O (1 : 7)
	工程視圖171
	細部放大圖 S (1 : 5)

	P5
	工程視圖172
	工程視圖173
	細部放大圖 P (1 : 4)
	工程視圖175
	工程視圖176
	細部放大圖 Q (1 : 10)

	P6
	工程視圖72
	細部放大圖 I (1 : 4)
	工程視圖76
	工程視圖178
	細部放大圖 R (1 : 5)

	P7
	工程視圖81
	工程視圖82
	細部放大圖 J (1 : 5)
	細部放大圖 K (1 : 1)

	P8
	工程視圖180

	P9
	工程視圖112
	工程視圖149
	工程視圖150
	工程視圖155
	工程視圖161
	工程視圖162


